ACato

LM-79 Test Report

Standards

IES LM-79-2008
IES TM-30-2015
CIE 13.3-1995

Product SKU

XFL-FS-2404-12022-5795

Test Conditions

Test Temperature: 240C
Test Sample: 300mm
Power Supply: HP
Voltage: 24V
Power Consumption: 4.2W

Test Date
7/9/2020
Prepared By Approved By
Richard Wong Ishita Goswami
Director of Engineering Director of Product Marketing

The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.
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Summary of Results

SKU: XFL-FS-2404-12022-5795

Luminous Flux: 327Im
CCT: 5890K
mDUV: 1.6
Voltage: 24V
Current: 174mA
Power Consumption: 4.2W
Efficacy: 78.4LPW

BASIC RESULTS

Source
Test Source
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The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.



mtat andreferencesource. Each 2P0 ha

Mletric Test Referarce Motes Mletric Test Reference Motes
B 93 100 IES Th 3015 Fide ity Index v CCT Eza0 Ega0 corme Bted Color Te mpe rEture
L 1032 100 |ES T 3015 Gamut | ndex = Oy 0.0016 0.0033 Distance fromthe blackbody loos
CIE Ry 95 100 CIE TestColor ethod Gene@l index b H 0.2240 0.22329 CIE 1931 chmmaticity coomd | rate
Rg 94 100 CIE TestColor kethod Samplk Mine Soor A ¥ 0.2366 0.2397 CIE 183 chmmaticity coomd i rete
LER 260 207 minows Efficacy of Radiation h o 0.2023 0.2015 CIE 1860 hmomaticity coomd i rete
W 0.2160 0.2171 CIE1o60c hromaticity coond i rate
R #=4in 94 100 Aeemge of CES15and CER1E [skin) o' 0.2023 0.2015 CIE 187 Schmomaticity coomd i rete
v 0.4740 0.476 CIE 197 6chmmaticity coom i rate
Source Properties
% — —
. = i
Genem | Cokor Rendition
[w) [ O
" pt LI 4 (9]
n iy
*u + Y. e g
b - ¢ T
A ] g 5 @
ey b
u L L f
- » » i
i it de v Y,
] ) "
* s [ L] ! ‘
O T ]
o B -
Falow |t R
o ® o i
i . ; e,
. .
L -

The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.
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Color Fidelity by Sample

The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.




